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Request for clinical approval from the East of England Immunoglobulin Assessment Panel
Before completing this form:
1. The treating clinician is requested to complete all applicable fields in this form.  Submitted forms without sufficient detail will be rejected.
2. Clinicians are expected to review clinical information, including the Selection Criteria for the indication in the EOE Treatment Guidelines for Immunoglobulin before submitting a request for treatment.









Clinical approval is required prior to treatment with immunoglobulins for all uncommissioned indications, for all ‘unlisted’ indications and for all Class II to V indications as specified in the Regional Immunoglobulin Treatment Guidelines.  [See also summary on pages 3 and 4].
	Email completed submissions to:
	Add-tr.iap-eastofengland@nhs.net

	Notify applications to: 	
	ivig@addenbrookes.nhs.uk (do not include patient data)



	Date of request (DD/MM/YY)
	 Click here to enter a date.

	Name of treating consultant
	Click here to enter text.
	Treating centre
	Click here to enter text.
	Contact details (email / phone)
	Click here to enter text.
	Name of requester (if different)
	Click here to enter text.
	Patient name (Surname, Forename)
	Click here to enter text.
	Date of Birth
	Click here to enter text.
	NHS number
	Click here to enter text.
	Do you have 2nd opinion support?
(name, post, contact details)
	Click here to enter text.
	If known

	Patient weight (kg)
	Click     Kg
	Dose determining weight (DDW) formula

	Gender
	Choose an item.	Males:        [(height(cm) – 154) x 0.9) + 50] = IBW
Females:    [(height(cm) – 154) x 0.9) + 45.5] = IBW

	Patient height (cm)
	  Click     cm
	DDW = IBW + 0.4(ABW – IBW)

	Use Actual Body Weight if IBW >ABW, if <60kg, if <152cm

	Clinical information

	Condition to be treated with Immunoglobulin
	Click here to enter text.
	Is this treatment commissioned or uncommissioned?
	Click to choose from list

	Relevant secondary diagnosis/diagnoses 
	Click here to enter text.
	Relevant clinical data / findings
	Click here to enter text.
	Does the treating consultant have previous experience using IVIG for this indication?
	Choose an item.
	What clinical criteria will the efficacy of immunoglobulin be assessed against?
	Click here to enter text.
	At which time point(s) would it be reasonable to assess efficacy?
	Click here to enter text.
	Urgency of request
	Choose an item.
	What other immunosuppressive medicines :

	Are prescribed?
	Click here to enter text.
	Have been tried?
	Click here to enter text.
	Might be considered as an alternative?
	Click here to enter text.
	Is plasma exchange available?
	Choose an item.
	Has the patient received immunoglobulin treatment for:

	this indication previously?
	Click here to enter text.
	any other indication previously?
	Click here to enter text.
	What treatment is being applied for?

	Dose (g/kg)
	Click here to enter text.
	Over (x) days  (if applicable)
	Click here to enter text.
	Frequency      (e.g. once, 6 weekly)
	Click here to enter text.
	Duration (e.g. number of courses, months or years of treatment)
	Click here to enter text.
	Supporting evidence (for all uncommissioned indications)

	Supporting evidence (attach to email)
	Click here to enter text.

Form created:	19/08/2022
NHS England Commissioning Guideline for Immunoglobulins (2018) link
By submitting this form the treating consultant agrees:
1. to provide clinical information as required by the East of England Immunoglobulin Assessment Panel for clinical approval to treat and for ongoing review of efficacy
2. to abide by treatment decisions made by the panel










	For use of EOEIAP / pharmacy department only

	Summary of panel recommendation

	Name of EOEIAP member
	Approval ()
	Date
	By (format):
e.g. verbal / email / Epic record

	
	
	/       /
	

	
	
	/       /
	

	
	
	/       /
	

	Rejection(s) – detail:
	

	Further assessment / follow up:
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Out of Hours

Alloimmune 

thrombocytopenia - 

(foeto-maternal /

neonatal therapy)

Neonatal 

therapy only

Haemolytic disease of 

the newborn

Maternal:

0.5-1.0g/kg/week

max 2g/kg/week

(Booking weight))

Week 12 to delivery

Neonate:

1g/kg stat (ABW)

+/- repeat x1

0.5g/kg over 4 hours

(DDW)

Maternal

Apply to EOEIAP

Neonate

Consultant approval –�

first course.

Repeat if persistent 

thrombocytopenia. 

Requests to panel.

Local consultant 

approval.

Permitted

Immune 

Thrombocytopenic 

Purpura (ITP)

[Short term]

0.8g/kg (DDW) stat

Repeat after 5-7 days if 

PLT count low, in 

emergency if severe 

bleeding.  Further advice 

for planned surgery in 

clinical guideline.

Local consultant 

haematologist approval.

Repeat requests to 

EOEIAP if <7 days, or 

maintenance.

Permitted for

first treatment 

only. Repeat 

doses via panel

Acquired red cell aplasia 

due to chronic 

parvovirus B19 infection

[Short term]

1.0-1.2g/kg in divided 

doses

+/- Repeat for up to 2 

relapses

Apply to EOEIAP No

Autoimmune haemolytic 

anaemia (including 

Evan͛s syndrome)

[Short term]

1-2g/kg over 2-5 days

(DDW)

+/- Repeat for up to 2 

relapses

Acute: local consultant 

haematologist approval.

Apply to EOEIAP for 

repeat courses.

1

st

 course:

Yes

Repeat:

No

Post-transfusion 

hyperhaemolysis

[Short term]

1-2g/kg over 2-5 days

(DDW)

Local consultant 

haematologist approval.

Permitted

(treatment / 

prevention)

Coagulation factor 

inhibitors

(allo- & auto-antibodies)

/ Acquired von 

Willebrand disease

[Short term]

0.4g/kg/day for 5 days

or

1g/kg/day for 2 days

(DDW)

Apply to EOEIAP, unless 

life threatening (apply 

retrospectively)

No

Haemophagocytic 

syndrome

[Short term]

2g/kg over 2-5 days

(DDW)

+/- Repeat for up to 2 

relapses

Apply to EOEIAP No

Post-transfusion purpura

[Short term]

2g/kg over 2-5 days

(DDW)

Apply to EOEIAP Permitted

Chronic Inflammatory 

Demyelinating

Polyradiculoneuropathy

Initially:  Trial of at least 

2 courses of 1-2g/kg 

(DDW) over 2-5 days in 

4-8 week period; not 

exceeding 4g/kg

Local consultant 

neurologist approval.

Apply to EOEIAP for long-

term therapy.

No

Guillain-Barre syndrome

(including Bickerstaff͛s 

brain stem encephalitis 

& other GBS variants)

2g/kg over 5 days

(DDW)

Local consultant 

approval (neurologist if 

available).

Permitted

IgM Paraprotein-

associated demyelinating 

neuropathy

As per CIDP

Apply to EOEIAP for 

initial approval and 

approval for >2 courses.

No

Inflammatory Myopathy

Dermatomyositis (DM)

Polymyositis (PM)

Apply to EOEIAP for 

initial approval and 

approval for >2 courses.

No

Myasthenia Gravis (MG)

(including Lambert-Eaton 

Myasthenic Syndrome)

Use PLEX if available.

1g/kg (DDW)

2g/kg in crisis / ICU

Repeat x1 if needed.

Local consultant 

neurologist approval.

Apply to EOEIAP for long-

term therapy.

Permitted in 

myasthenic 

crisis

(respiratory 

and/or bulbar 

failure)

Multifocal Motor 

Neuropathy (MMN)

As per CIDP

Apply to EOEIAP for 

initial approval and 

approval for >2 courses.

No

Condition Out of Hours Dose Approval

Rasmussen͛s 

Encephalitis

2g/kg over 2-5 days

(DDW)

+/- Repeat monthly up to 

3 courses initial trial

Apply to EOEIAP for 

initial approval and 

approval for >3 courses.

No

Stiff Person Syndrome

(or variant)

As per CIDP

Apply to EOEIAP for 

initial approval, approval 

> 2 doses and for long-

term dosing advice.

No

Hepatitis A

Subgam

<10y –�500mg

>10y –�1000mg

Liaise with UKHSA

With UKHSA 

approval

Measles

Immunocompromised:

0.15g/kg (IVIG)

If pregnant:

3000mg (Subgam) IM

Infants:

0.6ml/kg Subgam

Max. 1000mg (1 vial)

Liaise with UKHSA

With UKHSA 

approval

Polio

Subgam SC or IM:

<1y –�250mg

1-2y –�500mg

>3y –�750mg

Liaise with UKHSA, 

including for potential 

repeat IgG at 3 weekly 

intervals 

With UKHSA 

approval

Tetanus prone injury

Where hyperimmune TIg 

is unavailable

Subgam SC or IM:

250 IU TIg у�1000mg

500 IU TIg у�2000mg

Infectious Diseases 

consultant may act with 

authority of EOEIAP.

Group prior 

approval (GPA)

Suspected tetanus

See Regional 

Immunoglobulin Clinical 

Guideline

Infectious Diseases 

consultant may act with 

authority of EOEIAP.

ID team to 

review and may 

approve

Varicella zoster

Where hyperimmune 

VZIG is unavailable or 

contra-indicated

0.2g/kg stat

Apply to EOEIAP

No

Commissioned indications for immunoglobulin - July 2022 (East of England)

Abbreviated information including initial dose, approval requirements & OOH treatment

Primary 

immunodeficiencies (inc. 

HSCT patients)

Thymoma with 

immunodeficiency

Specific antibody 

deficiency

Secondary antibody 

deficiency (any cause)

Initially:

0.4-0.6g/kg/month

(ABW) as IVIG

or equivalent as SCIG 

Doses adjusted in line 

with trough IgG levels 

and infection rates.

Test doses permitted 

where required as part 

of training process

Only the EOE 

Immunology IAP may 

approve replacement 

therapy

(part of EOEIAP)

No

Necrotising (PVL-

associated) 

staphylococcal sepsis

Severe or recurrent 

Clostridium difficile 

colitis

Staphylococcal or 

streptococcal toxic shock 

syndrome

2g/kg stat (DDW)

in a single day

0.4g/kg stat (DDW)

+/- 1 repeat

1g/kg stat (DDW); if no 

improvement in 24 

hours, repeat

Local consultant 

approval or EOEIAP

Apply to EOEIAP with ID 

consultant approval

Local consultant 

approval or EOEIAP

Permitted if 

delay may 

cause harm 

Permitted

Date: 15

th

 July 2022, Version 11 MRRG 00941- indications Dept:  Pharmacy Page 1 of 2

Cambridge University Hospitals NHS Foundation Trust Ext:    256137

Condition Dose Approval

VITT (vaccine-induced 

thrombosis and 

thrombocytopenia)

Dosing –�as per ITP

Local consultant 

haematologist approval.

Acute idiopathic / 

autoimmune 

dysautonomia / 

ganglionopathy

2g/kg over 2-5 days

(DDW).  Repeat at 6 

weeks then review.

Apply to EOEIAP for 

approval, reapply for 

long-term therapy.

No

Autoimmune 

encephalitis (suspected 

or identified antibodies)

If PLEX not available / 

suitable, 2g/kg over 2-5 

days (DDW).

Apply to EOEIAP for 

approval, reapply for 

subsequent therapy.

No

Neuromyotonia

2g/kg over 2-5 days

(DDW) for up to 2 

courses in 6 weeks.

Long-term if effective.

Apply to EOEIAP for 

initial approval, approval 

> 2 doses and for long-

term dosing advice.

No

Non-MS CNS 

inflammatory disease

Acute disease

Acute: Use PLEX 1

st

 line. 

1- 2g/kg over 2-5 days

(DDW) +/- repeat

Apply to EOEIAP for 

acute (see OOH) and 

chronic therapy.

No

(Unless B/H or 

weekend)

Opsoclonus myoclonus 

syndrome

2g/kg over 2-5 days

(DDW) for up to 2 

courses in 6 weeks.

Long-term if effective.

Apply to EOEIAP for 

initial approval, approval 

> 2 doses and for long-

term dosing advice.

No

Apply to EOEIAP for 

initial approval and 

approval for >2 courses.

Paraneoplastic 

neurological syndromes 

(PNS) without antibodies

2g/kg over 2-5 days

(DDW) for up to 2 

courses in 6 weeks.

Long-term if effective.

Apply to EOEIAP for 

initial approval, approval 

> 2 doses and for long-

term dosing advice.

No

ICANS

(regionally approved)

Acute:

2g/kg over 2-5 days

(DDW) +/- repeat

Apply to EOEIAP for 

initial approval and 

repeat treatment.

No

No

As per CIDP

& Chronic relapse 

prevention

No

2g/kg over 2 days, then 

1-2g/kg (DDW) monthly
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Out of Hours
Alloimmune thrombocytopenia - (foeto-maternal /neonatal therapy)
Neonatal therapy only
Haemolytic disease of the newborn
Maternal:
0.5-1.0g/kg/week
max 2g/kg/week
(Booking weight))
Week 12 to delivery

Neonate:
1g/kg stat (ABW)
+/- repeat x1
0.5g/kg over 4 hours
(DDW)
Maternal
Apply to EOEIAP

Neonate
Consultant approval – first course.
Repeat if persistent thrombocytopenia. Requests to panel.
Local consultant approval.
Permitted
Immune Thrombocytopenic Purpura (ITP)
[Short term]
0.8g/kg (DDW) stat
Repeat after 5-7 days if PLT count low, in emergency if severe bleeding.  Further advice for planned surgery in clinical guideline.
Local consultant haematologist approval.
Repeat requests to EOEIAP if <7 days, or maintenance.
Permitted for
first treatment only. Repeat doses via panel
Acquired red cell aplasia due to chronic parvovirus B19 infection
[Short term]
1.0-1.2g/kg in divided doses
+/- Repeat for up to 2 relapses
Apply to EOEIAP
No
Autoimmune haemolytic anaemia (including Evan’s syndrome)
[Short term]
1-2g/kg over 2-5 days
(DDW)
+/- Repeat for up to 2 relapses
Acute: local consultant haematologist approval.
Apply to EOEIAP for repeat courses.
1st course:
Yes
Repeat:
No
Post-transfusion hyperhaemolysis
[Short term]
1-2g/kg over 2-5 days
(DDW)
Local consultant haematologist approval.
Permitted
(treatment / prevention)
Coagulation factor inhibitors
(allo- & auto-antibodies)
/ Acquired von Willebrand disease
[Short term]
0.4g/kg/day for 5 days
or
1g/kg/day for 2 days
(DDW)
Apply to EOEIAP, unless life threatening (apply retrospectively)
No
Haemophagocytic syndrome
[Short term]
2g/kg over 2-5 days
(DDW)
+/- Repeat for up to 2 relapses
Apply to EOEIAP
No
Post-transfusion purpura
[Short term]
2g/kg over 2-5 days
(DDW)
Apply to EOEIAP
Permitted
Chronic Inflammatory Demyelinating
Polyradiculoneuropathy
Initially:  Trial of at least 2 courses of 1-2g/kg (DDW) over 2-5 days in 4-8 week period; not exceeding 4g/kg
Local consultant neurologist approval.

Apply to EOEIAP for long-term therapy.
No
Guillain-Barre syndrome
(including Bickerstaff’s brain stem encephalitis & other GBS variants)
2g/kg over 5 days
(DDW)
Local consultant approval (neurologist if available).
Permitted
IgM Paraprotein-associated demyelinating neuropathy
As per CIDP
Apply to EOEIAP for initial approval and approval for >2 courses.
No
Inflammatory Myopathy
Dermatomyositis (DM)
Polymyositis (PM)
Apply to EOEIAP for initial approval and approval for >2 courses.
No
Myasthenia Gravis (MG)
(including Lambert-Eaton Myasthenic Syndrome)
Use PLEX if available.

1g/kg (DDW)
2g/kg in crisis / ICU
Repeat x1 if needed.
Local consultant neurologist approval.

Apply to EOEIAP for long-term therapy.
Permitted in myasthenic crisis
(respiratory and/or bulbar failure)
Multifocal Motor Neuropathy (MMN)
As per CIDP
Apply to EOEIAP for initial approval and approval for >2 courses.
No
Condition
Out of Hours
Dose
Approval
Rasmussen’s 
Encephalitis
2g/kg over 2-5 days
(DDW)
+/- Repeat monthly up to 3 courses initial trial
Apply to EOEIAP for initial approval and approval for >3 courses.
No
Stiff Person Syndrome
(or variant)
As per CIDP
Apply to EOEIAP for initial approval, approval > 2 doses and for long-term dosing advice.
No
Hepatitis A
Subgam
<10y – 500mg
>10y – 1000mg
Liaise with UKHSA
With UKHSA approval
Measles
Immunocompromised:
0.15g/kg (IVIG)
If pregnant:
3000mg (Subgam) IM
Infants:
0.6ml/kg Subgam
Max. 1000mg (1 vial)
Liaise with UKHSA
With UKHSA approval
Polio
Subgam SC or IM:
<1y – 250mg
1-2y – 500mg
>3y – 750mg
Liaise with UKHSA, including for potential repeat IgG at 3 weekly intervals
With UKHSA approval
Tetanus prone injury
Where hyperimmune TIg is unavailable
Subgam SC or IM:
250 IU TIg ≈ 1000mg
500 IU TIg ≈ 2000mg
Infectious Diseases consultant may act with authority of EOEIAP.
Group prior approval (GPA)
Suspected tetanus
See Regional Immunoglobulin Clinical Guideline
Infectious Diseases consultant may act with authority of EOEIAP.
ID team to review and may approve
Varicella zoster
Where hyperimmune VZIG is unavailable or contra-indicated
0.2g/kg stat
Apply to EOEIAP
No
Commissioned indications for immunoglobulin - July 2022 (East of England)
Abbreviated information including initial dose, approval requirements & OOH treatment
Primary immunodeficiencies (inc. HSCT patients)
Thymoma with immunodeficiency
Specific antibody deficiency
Secondary antibody deficiency (any cause)
Initially:
0.4-0.6g/kg/month
(ABW) as IVIG
or equivalent as SCIG 

Doses adjusted in line with trough IgG levels and infection rates.

Test doses permitted where required as part of training process
Only the EOE 
Immunology IAP may approve replacement therapy

(part of EOEIAP)
No
Necrotising (PVL-associated) staphylococcal sepsis
Severe or recurrent Clostridium difficile colitis
Staphylococcal or streptococcal toxic shock syndrome
2g/kg stat (DDW)
in a single day
0.4g/kg stat (DDW)
+/- 1 repeat
1g/kg stat (DDW); if no improvement in 24 hours, repeat
Local consultant approval or EOEIAP
Apply to EOEIAP with ID consultant approval
Local consultant approval or EOEIAP
Permitted if delay may cause harm
Permitted
Date: 15th July 2022, Version 11		MRRG 00941- indications		Dept:  Pharmacy				Page 1 of 2
Cambridge University Hospitals NHS Foundation Trust	Ext:    256137
Condition
Dose
Approval
VITT (vaccine-induced thrombosis and thrombocytopenia)
Dosing – as per ITP
Local consultant haematologist approval.
Acute idiopathic / autoimmune dysautonomia / ganglionopathy
2g/kg over 2-5 days
(DDW).  Repeat at 6 weeks then review.
Apply to EOEIAP for approval, reapply for long-term therapy.
No
Autoimmune encephalitis (suspected or identified antibodies)
If PLEX not available / suitable, 2g/kg over 2-5 days (DDW).
Apply to EOEIAP for approval, reapply for subsequent therapy.
No
Neuromyotonia
2g/kg over 2-5 days
(DDW) for up to 2 courses in 6 weeks.
Long-term if effective.
Apply to EOEIAP for initial approval, approval > 2 doses and for long-term dosing advice.
No
Non-MS CNS inflammatory disease
Acute disease
Acute: Use PLEX 1st line. 1- 2g/kg over 2-5 days
(DDW) +/- repeat
Apply to EOEIAP for acute (see OOH) and chronic therapy.
No
(Unless B/H or weekend)
Opsoclonus myoclonus syndrome
2g/kg over 2-5 days
(DDW) for up to 2 courses in 6 weeks.
Long-term if effective.
Apply to EOEIAP for initial approval, approval > 2 doses and for long-term dosing advice.
No
Apply to EOEIAP for initial approval and approval for >2 courses.
Paraneoplastic neurological syndromes (PNS) without antibodies
2g/kg over 2-5 days
(DDW) for up to 2 courses in 6 weeks.
Long-term if effective.
Apply to EOEIAP for initial approval, approval > 2 doses and for long-term dosing advice.
No

ICANS
(regionally approved)
Acute:
2g/kg over 2-5 days
(DDW) +/- repeat
Apply to EOEIAP for initial approval and repeat treatment.
No
No
As per CIDP
& Chronic relapse prevention
No
2g/kg over 2 days, then 1-2g/kg (DDW) monthly
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Acquired red cell aplasia not due to parvovirus B19

Acute disseminated encephalomyelitis

Aplastic anaemia / pancytopenia

Atopic dermatitis / eczema

Diabetic proximal neuropathy (autoimmune )

Autoimmune neutropenia

Catastrophic 

antiphospholipid 

syndrome

Haemolytic uraemic syndrome

Intractable childhood epilepsy

PANDAS (paediatric autoimmune neuropsychiatric 

disorders associated with streptococcal infections)

Paraneoplastic disorders that are known not to be 

B-cell or T-cell mediated

POEMS (polyneuropathy, organomegaly, 

endocrinopathy, monoclonal gammapathy, skin 

changes)

Pyoderma gangrenosum

Systemic juvenile idiopathic arthritis

(where tocilizumab therapy is not appropriate)

Systemic lupus erythematosus without secondary 

immunocytopenias (including juvenile)

Urticaria (severe / intractable)

Adrenoleukodystrophy

Alzheimer͛s disease

Amyotrophic lateral sclerosis

Asthma

Autologous BMT

Chronic fatigue syndrome

Critical illness neuropathy

Graves͛�ophthalmopathy

Immunodeficiencies secondary to paediatric HIV infection

IVF failure

Multiple sclerosis

Neonatal sepsis (prevention or treatment)

*Overwhelming neonatal sepsis accepted as Group Prior Approval 

for IgM-enriched immunoglobulin 

under local diagnostic / research criteria 

in Neonatal Intensive Care at Cambridge University Hospitals*

Product of choice is:

Pentaglobin (IgM-enriched)

(see monograph)

Recurrent spontaneous pregnancy loss

Rheumatoid arthritis

Sepsis in the intensive care unit not related to specific toxins or 

Clostridium difficile

Class IV indications 

with little or no evidence for efficacy

Chronic facial pain

Chronic ITP (monotherapy)

No evidence for efficacy

2g/kg over 4-5 days

(DDW)

Class IV

Uncommissioned

Apply to EOEIAP for 

approval.

Agree dosing protocol 

individually with 

EOEIAP

Circumstances must be 

exceptional.

Exceptional funding 

approval (NHSE) also 

required prior to 

treatment.

No

Commissioned indications for immunoglobulin - July 2022 (East of England)

Abbreviated information including dose, approval requirements, OOH treatment

Class V

Automatically 

rejected

Indications for which IVIG is not recommended

Condition Out of Hours Dose Approval

Condition Out of Hours Dose Approval

Date: 15

th

 July 2022, Version 10 MRRG 00941 - indications Page 2 of 2 

Dept:  Pharmacy Ext:     256137

Cambridge University Hospitals NHS Foundation Trust

Immunobulous diseases

Autoimmune uveitis

Autoimmune congenital 

heart block (Anti-Rho) or 

Paediatric myocarditis

(prevention)

1-2g/kg over 5 days

(DDW)

1g/kg @ 14 weeks and 

18 weeks (gestation)

if refractory to HCQ or 

unable to tolerate

Apply to EOEIAP

Apply to EOEIAP

Apply to EOEIAP

No

No

No

Kawasaki disease

2g/kg over 10-12 hrs, 

with aspirin. Repeat if 

no response or relapse 

in <48 hours.

1.0-1.5g/kg/month 

(DDW) for 2-3 infusions 

6-8 weeks apart

Local consultant 

approval or EOEIAP

Permitted

Paediatric multisystem 

inflammatory syndrome 

(PMIS-TS) +/- Covid-19

Alloimmune neonatal 

haemochromatosis or 

GALD

1g/kg (booking weight) 

–�max 60g @ week 14 + 

16, then weekly from 18 

weeks until delivery

Apply to EOEIAP No

ANCA-associated 

systemic vasculitides 

(AAV)

2g/kg over 2-5 days

(DDW).  Exceptionally, 

every 4 weeks for a 3m 

trial +/- extend

Apply to EOEIAP.   No

Apply to EOEIAP No

Transplantation of a 

kidney, heart or lung:

Antibody-incompatible 

transplant (AIT) 

Antibody-mediated 

rejection (AMR)

AIT:  ч�2g/kg, repeated 

as per DSA, or

 renal –�0.1g/kg for 8-12 

doses

AMR:  follow local 

published protocol.

Renal dosing information 

is contained in the 

EOEIAP clinical guideline.

Apply to EOEIAP

No

NB: Not 

commissioned 

following bone 

marrow 

transplant

Toxic epidermal 

necrolysis, Steven͛s 

Johnson syndrome

2g/kg over 2-3 days

Only on EOEIAP 

consensus

No treatment 

without 

approval

Indications for which IVIG is no longer routinely 

commissioned (may require IFR submission)

Unlisted indications

(Any indication not specifically included in NHSE 

commissioning guidelines or an official 

commissioning statement

Commissioned indications (continued)

Viral pneumonitis 

following HSTC or solid 

organ tranplant

(VZV, RSV, HPIV)

1-2g/kg over 2-5 days Apply to EOEIAP No

Acute idiopathic dysautonomia

Cerebral infarction with antiphospholipid antibodies

Chronic regional pain syndrome

Further information for all indications is contained in the 

EOEIAP Clinical Guideline for Immunoglobulins: 

 

Extended dosing advice

 

Out of hours treatment / Class I indications

 

Selection / exclusion criteria

 

Alternative therapies

 

Baseline and outcome monitoring

https://www.cuh.nhs.uk/health-care-professionals/east-england-

immunoglobulin-assessment-panel-eoe-iap/

Where appropriate, treatment requests may be triaged to the following panel 

subgroups:

 

Immunology IAP 

 

Neurology IAP

 

ENRAD (associated panel)
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Acquired red cell aplasia not due to parvovirus B19
Acute disseminated encephalomyelitis
Aplastic anaemia / pancytopenia
Atopic dermatitis / eczema
Diabetic proximal neuropathy (autoimmune )
Autoimmune neutropenia
Catastrophic antiphospholipid syndrome
Haemolytic uraemic syndrome
Intractable childhood epilepsy
PANDAS (paediatric autoimmune neuropsychiatric disorders associated with streptococcal infections)
Paraneoplastic disorders that are known not to be B-cell or T-cell mediated
POEMS (polyneuropathy, organomegaly, endocrinopathy, monoclonal gammapathy, skin changes)
Pyoderma gangrenosum
Systemic juvenile idiopathic arthritis
(where tocilizumab therapy is not appropriate)
Systemic lupus erythematosus without secondary immunocytopenias (including juvenile)
Urticaria (severe / intractable)
Adrenoleukodystrophy
Alzheimer’s disease
Amyotrophic lateral sclerosis
Asthma
Autologous BMT
Chronic fatigue syndrome
Critical illness neuropathy
Graves’ ophthalmopathy
Immunodeficiencies secondary to paediatric HIV infection
IVF failure
Multiple sclerosis
Neonatal sepsis (prevention or treatment)

*Overwhelming neonatal sepsis accepted as Group Prior Approval for IgM-enriched immunoglobulin 
under local diagnostic / research criteria 
in Neonatal Intensive Care at Cambridge University Hospitals*

Product of choice is:
Pentaglobin (IgM-enriched)
(see monograph)
Recurrent spontaneous pregnancy loss
Rheumatoid arthritis
Sepsis in the intensive care unit not related to specific toxins or Clostridium difficile
Class IV indications 
with little or no evidence for efficacy
Chronic facial pain
Chronic ITP (monotherapy)
No evidence for efficacy
2g/kg over 4-5 days
(DDW)
Class IV
Uncommissioned

Apply to EOEIAP for approval.

Agree dosing protocol individually with EOEIAP

Circumstances must be exceptional.

Exceptional funding approval (NHSE) also required prior to treatment.
No
Commissioned indications for immunoglobulin - July 2022 (East of England)
Abbreviated information including dose, approval requirements, OOH treatment
Class V

Automatically 
rejected
Indications for which IVIG is not recommended
Condition
Out of Hours
Dose
Approval
Condition
Out of Hours
Dose
Approval
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Dept:  Pharmacy				Ext:     256137
Cambridge University Hospitals NHS Foundation Trust
Immunobulous diseases
Autoimmune uveitis
Autoimmune congenital heart block (Anti-Rho) or Paediatric myocarditis
(prevention)
1-2g/kg over 5 days
(DDW)
1g/kg @ 14 weeks and 18 weeks (gestation)
if refractory to HCQ or unable to tolerate
Apply to EOEIAP
Apply to EOEIAP
Apply to EOEIAP
No
No
No
Kawasaki disease
2g/kg over 10-12 hrs, with aspirin. Repeat if no response or relapse in <48 hours.
1.0-1.5g/kg/month (DDW) for 2-3 infusions 6-8 weeks apart
Local consultant approval or EOEIAP
Permitted
Paediatric multisystem inflammatory syndrome (PMIS-TS) +/- Covid-19
Alloimmune neonatal haemochromatosis or GALD
1g/kg (booking weight) – max 60g @ week 14 + 16, then weekly from 18 weeks until delivery
Apply to EOEIAP
No
ANCA-associated systemic vasculitides (AAV)
2g/kg over 2-5 days
(DDW).  Exceptionally, every 4 weeks for a 3m trial +/- extend
Apply to EOEIAP.
No
Apply to EOEIAP
No
Transplantation of a 
kidney, heart or lung:
Antibody-incompatible transplant (AIT) Antibody-mediated rejection (AMR)
AIT:  ≤ 2g/kg, repeated as per DSA, or
 renal – 0.1g/kg for 8-12 doses

AMR:  follow local published protocol.
Renal dosing information is contained in the EOEIAP clinical guideline.
Apply to EOEIAP
No

NB: Not commissioned following bone marrow transplant
Toxic epidermal necrolysis, Steven’s Johnson syndrome
2g/kg over 2-3 days
Only on EOEIAP consensus
No treatment without approval
Indications for which IVIG is no longer routinely commissioned (may require IFR submission)
Unlisted indications
(Any indication not specifically included in NHSE commissioning guidelines or an official commissioning statement
Commissioned indications (continued)
Viral pneumonitis following HSTC or solid organ tranplant
(VZV, RSV, HPIV)
1-2g/kg over 2-5 days
Apply to EOEIAP
No
Acute idiopathic dysautonomia
Cerebral infarction with antiphospholipid antibodies
Chronic regional pain syndrome
Further information for all indications is contained in the 
EOEIAP Clinical Guideline for Immunoglobulins: 

Extended dosing advice
Out of hours treatment / Class I indications
Selection / exclusion criteria
Alternative therapies
Baseline and outcome monitoring

https://www.cuh.nhs.uk/health-care-professionals/east-england-immunoglobulin-assessment-panel-eoe-iap/

Where appropriate, treatment requests may be triaged to the following panel subgroups:

Immunology IAP 
Neurology IAP
ENRAD (associated panel)
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